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90000387
07.12.2011

Item code

SpecificationTitle

Revision
Date

SPARE PART LIST

CRANE
A

WeightItem codePos Pc

Title
2114ZT 9.4MSpecification

Nto

  1 90025757 SLEW MECHANISM RIGHT 1 701.35
  2 90025044 LIFT BOOM L=3620   VAR 1 333.16
  3 90025077 OUTER BOOM L=5995 1 450.38
  4 90025098 CYLINDER 140 / 90 X 970  VAR 1 131.09
  5 90024300 DRAW BAR VAR 1 11.24
  6 90024301 LINK L= 595  HITS+KON 2 8.8
  7 90025092 CYLINDER 100/70X880  VAR 2 80.18
  8 90021059 AXLE 90-437  HITS 1 15.15
  9 90021106 AXLE 90/M85X2 -360 1 12.51
 10 90020768 AXLE 90/M85X2-337 1 11.72
 11 90024305 AXLE 70/M65X2-433 1 9.75
 12 90020764 AXLE 80/M75X2-300 2 8.07
 13 90020815 WASHER 112/91-6 1 0.16
 14 90016000 WASHER 85/71-6 1 0.08
 15 90013697 WASHER 100/81-6 2 0.13
 16 3020177 NUT KM17 NYLOC M85X2 3 0.44
 17 3020157 NUT KM13 NYLOC M65X2.0 1 0.26
 18 3060104 SNAP RING AS 70X4 DIN 471 6 0
 19 3281642 PLATE 120X45 CE 1 0.03
 20 3281135 DECAL VAARA-ALUE 25 M, 730X80 2 0.1
 21 3020158 NUT KM15 NYLOC M75X2 2 0.35
 22 90020813 BEARING 142/90,5-5 2 0.05
 23 3281534 DECAL  100 X 814  ( KESLA 2114ZT ) 2 0.07
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05.12.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

A

WeightItem code

Title
Specification

Nto

SPARE PART LIST

2114Z L=8078
CRANE
90000388

  1 90025757 SLEW MECHANISM RIGHT 1 701.35
  2 90025044 LIFT BOOM L=3620   VAR 1 333.16
  3 90025098 CYLINDER 140 / 90 X 970  VAR 1 131.09
  4 90024300 DRAW BAR VAR 1 11.24
  5 90024301 LINK L= 595  HITS+KON 2 8.8
  6 90025092 CYLINDER 100/70X880  VAR 2 80.18
  7 90025143 OUTER BOOM L=4700  1-JATK 1 367.37
  8 90021059 AXLE 90-437  HITS 1 15.15
  9 90021106 AXLE 90/M85X2 -360 1 12.51
 10 90020768 AXLE 90/M85X2-337 1 11.72
 11 90024305 AXLE 70/M65X2-433 1 9.75
 12 90020764 AXLE 80/M75X2-300 2 8.07
 13 90020815 WASHER 112/91-6 1 0.16
 14 90016000 WASHER 85/71-6 1 0.08
 15 90020813 BEARING 142/90,5-5 2 0.05
 16 90013697 WASHER 100/81-6 2 0.13
 17 3020177 NUT KM17 NYLOC M85X2 3 0.44
 18 3020157 NUT KM13 NYLOC M65X2.0 1 0.26
 19 3060104 SNAP RING AS 70X4 DIN 471 6 0
 20 3281642 PLATE 120X45 CE 1 0.03
 21 3020158 NUT KM15 NYLOC M75X2 2 0.35
 22 3281135 DECAL VAARA-ALUE 25 M, 730X80 2 0.1
 23 3281534 DECAL  100 X 814  ( KESLA 2114ZT ) 2 0.07
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90000394
CRANE
2114ZT  L=7695

-
16.08.2012

  1 90025500 SLEW MECHANISM 31 KNM 1 697.83
  2 90025205 LIFT BOOM 3100  RIGHT  VAR 1 304.67
  3 90025214 OUTER BOOM L=4835  / 6-HOSES 1 400.35
  4 90025098 CYLINDER 140 / 90 X 970  VAR 1 131.09
  5 90024300 DRAW BAR VAR 1 11.24
  6 90025092 CYLINDER 100/70X880  VAR 2 80.18
  7 90021059 AXLE 90-437  HITS 1 15.15
  8 90021106 AXLE 90/M85X2 -360 1 12.51
  9 90020768 AXLE 90/M85X2-337 1 11.72
 10 90020764 AXLE 80/M75X2-300 2 8.07
 11 90020815 WASHER 112/91-6 1 0.16
 12 90016000 WASHER 85/71-6 1 0.08
 13 90013697 WASHER 100/81-6 2 0.13
 14 3020177 NUT KM17 NYLOC M85X2 3 0.44
 15 3020157 NUT KM13 NYLOC M65X2.0 1 0.26
 16 3060104 SNAP RING AS 70X4 DIN 471 6 0
 17 3281642 PLATE 120X45 CE 1 0
 18 3281135 DECAL VAARA-ALUE 25 M, 730X80 2 0.1
 19 3020158 NUT KM15 NYLOC M75X2 2 0.35
 20 90020813 BEARING 142/90,5-5 2 0.05
 21 90025314 SUPPORT RIGHT  ASSEMBLY 1 8.45
 22 90024301 LINK L= 595  HITS+KON 2 8.8
 23 90024305 AXLE 70/M65X2-433 1 9.75
 24 3281534 DECAL  100 X 814  ( KESLA 2114ZT ) 2 0.07
 25 3281549 PLATE 100X200 KESLA 2114ZT/2117ZT 7.7 1 0.16

 
7



21
14

Z,
 2

11
7Z

SL
EW

 M
EC

H
A

N
IS

M

90
02

55
00

37
14 15 23 22 20 19

24

27
28

27
28

37

12 13 14
3

37 1

32

2

34 7
8

6

31

9
11

10

10

35
34

33
30

17
16

18

4

2526
21

36

5

29

15
.9

.2
01

4 
 1

2:
37

   
  P

ag
e 

1/
4 

   
   

 
8



SP
A

RE
 P

A
RT

 L
IS

T

Sp
ec

ific
at

io
n

Tit
le

Ite
m

 c
od

e
N

to
W

ei
gh

t
Pc

Po
s

D
at

e
Re

vi
sio

n
Tit

le
Sp

ec
ific

at
io

n

Ite
m

 c
od

e
90

02
55

00
SL

EW
 M

EC
H

A
N

IS
M

31
 K

N
M

D 11
.0

7.
20

12

  1
90

02
55

15
FR

A
M

E
H

ITS
/K

O
N

  V
A

IH
E 

2
1

23
7.

01
  2

90
02

55
39

PI
LL

A
R

H
ITS

A
US

 +
 K

O
N

EI
ST

US
1

30
0.

17
  3

90
02

54
84

C
YL

IN
D

ER
D

=1
00

   
L=

75
7

4
18

.7
5

  4
90

02
54

98
RA

C
K 

BA
R

95
-8

56
2

24
.2

3
  5

90
02

55
11

BU
SH

IN
G

22
X7

0-
19

3
2

0.
3

  6
90

02
54

99
PI

ST
O

N
  

D
=1

00
4

2.
77

  7
31

10
53

0
W

IP
ER

 S
EA

L
PP

W
 1

00
/9

1.
4X

5.
3

4
0.

06
  8

31
10

07
2

PI
ST

O
N

 G
UI

D
E

E/
PW

R 
10

0/
94

X1
3

8
0.

09
  9

31
10

52
9

PI
ST

O
N

 S
EA

L
B7

 1
00

/8
5X

12
4

0.
18

 1
0

30
10

60
1

A
LL

EN
 S

C
RE

W
M

14
X6

0 
12

.9
 D

IN
 9

12
40

0
 1

1
30

30
08

0
W

A
SH

ER
M

14
 K

UP
A

RI
A

LU
SL

EV
Y

8
0

 1
2

30
91

04
2

BR
EA

TH
ER

1
0.

11
 1

3
30

90
29

4
O

IL
 L

EV
EL

 IN
D

IC
A

TO
R

1
0.

01
 1

4
30

90
20

9
PL

UG
2

0.
08

 1
5

31
00

24
7

RO
LL

ER
 B

EA
RI

N
G

23
03

2 
C

C
/W

33
1

9.
05

 1
6

90
01

49
57

BU
SH

IN
G

27
0/

25
0-

12
0

1
1.

11
 1

7
31

10
98

7
O

-R
IN

G
26

0X
10

 N
BR

70
1

0.
5

 1
8

31
10

93
0

SE
A

L
V

A
-3

00
1

1.
63

 1
9

90
02

09
24

FL
A

N
G

E
1

4.
61

 2
0

31
10

77
1

O
-R

IN
G

21
9.

5X
3.

0 
70

 S
H

O
RE

1
0.

04
 2

1
31

10
65

9
O

-R
IN

G
10

6X
3 

70
 S

H
O

RE
4

0.
02

 2
2

31
10

87
8

SH
A

FT
 S

EA
L

16
0/

19
0X

15
 A

S
1

0.
53

 2
3

30
60

05
0

SN
A

P 
RI

N
G

16
0X

4 
D

IN
 4

71
1

0
 2

4
30

10
31

5
A

LL
EN

 S
C

RE
W

M
12

X2
5 

10
.9

 Z
N

 D
IN

 7
99

1
12

0
 2

5
31

20
36

3
C

H
EC

K 
V

A
LV

E
4

0.
02

 2
6

30
90

21
0

PL
UG

4
0.

03
 2

7
31

00
38

2
BU

SH
IN

G
W

B 
80

2 
90

90
2

0.
51

 2
8

31
00

18
5

BU
SH

IN
G

W
B 

80
2 

70
60

2
0.

27
 2

9
30

90
63

0
C

O
N

N
EC

TO
R 

(A
N

G
LE

)
63

10
-0

6-
08

4
0.

1
 3

0
90

01
89

48
G

LI
D

E 
PA

D
10

0 
X 

22
0

1
0.

22
 3

1
90

02
55

99
SU

PP
O

RT
KU

LJ
ET

US
TU

KI
  H

ITS
1

4.
26

 3
2

30
10

32
6

H
EW

 S
C

RE
W

M
20

X4
5 

8.
8 

ZN
 D

IN
 9

33
2

0
 3

3
30

20
00

9
N

UT
M

20
 Z

N
 D

IN
 9

85
2

0.
07

 3
4

30
30

05
5

W
A

SH
ER

M
20

 Z
N

 D
IN

 1
25

4
0.

02
 3

5
30

10
30

0
A

LL
EN

 S
C

RE
W

M
8X

25
 1

0.
9 

ZN
 D

IN
 7

99
1

4
0

 3
6

30
20

00
1

N
UT

M
8 

ZN
 D

IN
 9

85
4

0.
01

15
.9

.2
01

4 
 1

2:
37

   
  P

ag
e 

2/
4 

   
   

 
9



SP
A

RE
 P

A
RT

 L
IS

T

Sp
ec

ific
at

io
n

Tit
le

Ite
m

 c
od

e
N

to
W

ei
gh

t
Pc

Po
s

D
at

e
Re

vi
sio

n
Tit

le
Sp

ec
ific

at
io

n

Ite
m

 c
od

e
90

02
55

00
SL

EW
 M

EC
H

A
N

IS
M

31
 K

N
M

D 11
.0

7.
20

12

 3
7

30
50

00
3

G
RE

A
SE

 N
IP

PL
E

M
8X

1,
25

 D
IN

 7
14

12
6

0
 5

0
31

11
09

8
SE

A
L 

KI
T

D
=1

00
1

0

15
.9

.2
01

4 
 1

2:
37

   
  P

ag
e 

3/
4 

   
   

 
10



�

 
11



12

90025757
2114Z, 2117Z
SLEW MECHANISM  RIGHT

14.12.2012  9:25     Page 1/2
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24.09.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

RIGHT
SLEW MECHANNISM
90025757

  1 90025500 SLEW MECHANNISM 31 KNM 1 705.96
  2 90025628 HYDRAULIC PIPE SLEW RIGHT 1 2.26

14.12.2012  9:25     Page 2/2
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90025758
2114Z, 2117Z
SLEW MECHANISM  LEFT

12

14.12.2012  9:27     Page 1/2
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025758
SLEW MECHANNISM
LEFT

-
24.09.2012

  1 90025500 SLEW MECHANNISM 31 KNM 1 705.96
  2 90025665 HYDRAULIC PIPE SLEW LEFT 1 2.26

14.12.2012  9:27     Page 2/2
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10.02.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=3840
STABILIZER
90025343

  1 90025318 BEAM TUKIJALKAPALKKI    HITS 1 114.54
  2 90025339 CONTROL ARM HITS 2 45.05
  3 28864001 SPREADING CYLINDER 50/30X2X650 1 27.75
  4 90011250 FLANGE 135 - 8 2 0.86
  5 90013050 AXLE 30-102 2 0.57
  6 90020807 GLIDE PAD 35 - 8 8 0.01
  7 3010224 HEW SCREW M20X180 8.8 ZN DIN 931 1 0
  8 3010312 ALLEN SCREW M20X30 10.9 ZN DIN 913 8 0
  9 3010246 ALLEN SCREW M12X30 8.8 ZN DIN 912 8 0
 10 3020009 NUT M20 ZN DIN 985 1 0.07
 11 3020014 NUT M20 ZN DIN 936 8 0
 12 3030047 WASHER M12/13 ZN DIN 126 8 0.01
 13 3060019 SNAP RING 30 DIN 472 4 0
 14 3110259 O-RING 104.5X3 90 SHORE 4 0.02
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16.02.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

TILT  STANDARD
STABILIZER
90025363

  1 90024286 CABLE RIGHT 1 3.82
  2 90024288 CABLE LEFT 1 3.82
  3 90025351 FASTENER 2 0.76
  4 90025366 BAND RULLAPANTA  HITS+KON 2 1.34
  5 90015129 AXLE 30-84  HITS 2 0.48
  6 90012841 SLEEVE 50/34-50 2 0.41
  7 3100124 BUSHING PM 3020 DX 4 0.03
  8 3010024 HEW SCREW M16X40 8.8 ZN DIN 933 8 0
  9 3010025 HEW SCREW M16X30 8.8 ZN DIN 933 8 0
 10 3010898 ALLEN SCREW M10X16 8.8 ZN DIN 912 2 0
 11 3020010 NUT M16 ZN DIN 985 16 0.03
 12 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
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Nto

90025374
21.02.2012

Item code

SpecificationTitle

Revision

Specification

SPARE PART LIST

STABILIZER
-

Weight

Date

Pos Item code

TILT  90  DEG
Title

Pc
  1 90025377 CABLE OIKEA  PITKÄ 1 8.57
  2 90025378 CABLE VASEN  PITKÄ  1 8.57
  3 90025351 FASTENER 2 0.76
  4 90025375 BAND RULLAPANTA  PITKÄ  D=115 2 3.38
  5 90015129 AXLE 30-84  HITS 2 0.48
  6 90012841 SLEEVE 50/34-50 2 0.41
  7 3100124 BUSHING PM 3020 DX 4 0.03
  8 3010024 HEW SCREW M16X40 8.8 ZN DIN 933 8 0
  9 3010025 HEW SCREW M16X30 8.8 ZN DIN 933 8 0
 10 3010898 ALLEN SCREW M10X16 8.8 ZN DIN 912 2 0
 11 3020010 NUT M16 ZN DIN 985 16 0.03
 12 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025356
STABILIZER
TILT  180  DEG

B
13.02.2012

  1 28700001 CYLINDER 32/20X285 2 3.19
  2 90025350 FASTENER 2 0.22
  3 90025351 FASTENER 4 0.76
  4 90025354 FASTENER 2 0.11
  5 3190187 JOINT 12 B-1  ( R 3/4" ) 4 0.02
  6 3190188 CHAIN 12 B-1  ( R/4" ), 15 LENKKIÄ  ( L=286 ) 2 0.36
  7 3010604 ALLEN SCREW M12X20 8.8 DIN 912 4 0
  8 3020010 NUT M16 ZN DIN 985 10 0.03
  9 3010282 ALLEN SCREW M16X50 8.8 ZN DIN 912 4 0
 10 3010700 ALLEN SCREW M16X30 8.8 ZN DIN 912 8 0
 11 90025357 FLANGE 2 2.41
 12 3020015 NUT M16 ZN DIN 936 2 0
 13 3091229 CONNECTOR 1230-06-06-06 4 0.08
 14 3091358 CONNECTOR 6310-06-06 4 0.09
 15 3301887 DAMPER 40/40XM10  NR55  (509187,SIMRIT) 2 0.06
 16 3030105 WASHER M12 ZN DIN 9021 2 0.02
 17 3020004 NUT M10 ZN DIN 985 2 0.01
100 3133117 HYDRAULIC HOSE A50005-06-06/241T-06/A50054-06-06/L=670 TEX 4
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02.05.2013
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=4770
STABILIZER
90026347

  1 90026348 BEAM SUPPORT BEAM 1 115.32
  2 90026349 CONTROL ARM OUTER 1 68.65
  3 90026358 CONTROL ARM INNER 1 66.94
  4 90026360 GLIDE PAD 112X455 2 0.81
  5 90026370 SHIM 1X102X455 1 0.36
  6 90026231 GLIDE PAD 35-14 3 0.02
  7 3020014 NUT M20 ZN DIN 936 7 0
  8 90020807 GLIDE PAD 35 - 8 4 0.01
  9 3010312 ALLEN SCREW M20X30 10.9 ZN DIN 913 7 0
 10 90011250 FLANGE 135 - 8 2 0.86
 11 3010246 ALLEN SCREW M12X30 8.8 ZN DIN 912 8 0
 12 3030047 WASHER M12/13 ZN DIN 126 8 0.01
 13 3110259 O-RING 104.5X3 90 SHORE 4 0.02
 14 28958001 SPREADING CYLINDER 40/28X1100 2 17.39
 15 90026355 BRACKET 1 1.35
 16 3010239 ALLEN SCREW M12X25 8.8 ZN DIN 912 4 0
 17 90026365 BRACKET 1 0.96
 18 3020009 NUT M20 ZN DIN 985 2 0.07
 19 90013830 AXLE 25-60 2 0.23
 20 3060007 SNAP RING 25 ZN DIN 471 4 0
 21 3010176 ALLEN SCREW M8X30 10.9 ZN DIN 7991 8 0
 22 3030025 WASHER M8 ZN DIN 126 8 0
 23 3020001 NUT M8 ZN DIN 985 8 0.01
 24 3110040 USIT-SEAL R-06 R 3/8" 4 0
 25 3091358 CONNECTOR 6310-06-06 4 0.09
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27.10.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=3620   VAR
LIFT BOOM
90025044

  1 90025032 LIFT BOOM L=3620  HITS+KON 1 307.51
  2 90024323 HYDRAULIC PIPE 1  KOK 6 2.75
  3 90024331 HYDRAULIC PIPE 2. BOOM CYLINDER 2 2.87
  4 90024321 FASTENER D = 16 1 1.01
  5 90013744 FASTENER 1 0.32
  6 90015473 FASTENER 1 0.32
  7 90013489 RUBBER 5X40X220 2 0.06
  8 3010122 HEW SCREW M12X120 8.8 ZN DIN 931 2 0
  9 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
 10 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 5 0
 11 90023441 COVER 1 0.76
 12 3010292 ALLEN SCREW M8X16 8.8 ZN DIN 912 2 0
 13 3100382 BUSHING WB 802 9090 2 0.51
 14 90025045 COVER 1 0.44
 15 3010604 ALLEN SCREW M12X20 8.8 DIN 912 2 0
100 3132975 HYDRAULIC HOSE A50005-10-08/241T-08/500200-10-08/L=750 4
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OPT.
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OPT.

OPT.
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19.12.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

3100  RIGHT  VAR
LIFT BOOM
90025205

  1 90025202 LIFT BOOM L=3100  HITS+KON 1 279.16
  2 90025209 HYDRAULIC PIPE 1  KOK 6 2.09
  3 90025211 HYDRAULIC PIPE SIIRTOSYL  KOK 2 2.51
  4 90025302 HYDRAULIC PIPE 2  KOK 2 2.09
  5 90024321 FASTENER D = 16 1 1.01
  6 90013744 FASTENER 1 0.32
  7 90015473 FASTENER 1 0.32
  8 90013489 RUBBER 5X40X220 2 0.06
  9 3010332 HEW SCREW M12X140 8.8 ZN DIN 931 2 0
 10 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
 11 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 5 0
 12 90023441 COVER 1 0.76
 13 3010292 ALLEN SCREW M8X16 8.8 ZN DIN 912 2 0
 14 3100382 BUSHING WB 802 9090 2 0.51
 15 90025045 COVER 1 0.44
 16 3010604 ALLEN SCREW M12X20 8.8 DIN 912 2 0
 17 90012248 FASTENER 4X30-152 2 0.14
 18 90010444 RUBBER 5X40-145 2 0.04
100 3132975 HYDRAULIC HOSE A50005-10-08/241T-08/500200-10-08/L=750 4
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02.12.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

B

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=4700  1-JATK
OUTER BOOM
90025143

  1 90025108 OUTER BOOM L=2940 1 202.02
  2 90025125 EXTENSION L=2450   HITS+KON 1 109.21
  3 90021354 CYLINDER 50/30 X 1650 1 28.91
  4 90021405 PIPE L=2324   KOK 2 1.75
  5 90021407 PIPE L=2365   KOK 2 1.77
  6 90021531 RACK  HITS 1 6.75
  7 90021394 FASTENER HITS 2 1.31
  8 90025766 FASTENER L=204  HITS 2 0.56
  9 90021408 CONNECTOR R 1/2" 2 0.35
 10 90021396 FASTENER 2 0.85
 11 90018765 AXLE 30-304 1 1.68
 12 90022463 AXLE 30-71 1 0.39
 13 90020556 FASTENER L-180 1 1.18
 14 90010345 HOLDER 2 0.03
 15 90014887 GLIDE PAD 120X155 1 0.24
 16 90020563 GLIDE PAD 70X180 1 0.17
 17 90014768 GLIDE PAD 12 X 90 X 120 2 0.15
 18 90021397 GLIDE PAD 56X80-15X15 2 0.13
 19 90011001 GLIDE PAD D=55-19/7 4 0.03
 20 90025804 SLEEVE 40/31-11 2 0.01
 21 90017085 PLATE 119X155 1 0.13
 22 90020567 PLATE 80X180 1 0.11
 23 21039422 SHIM 1XD=55 1 0.01
 24 90021958 FASTENER 4X30-215 2 0.2
 25 90010442 FASTENER LT4X30-72 6 0.07
 26 90021961 RUBBER 5X40-190 2 0.05
 27 90010443 RUBBER 5X55-40 6 0.01
 28 3100225 BUSHING WB 802 6030 2 0.11
 29 3010700 ALLEN SCREW M16X30 8.8 ZN DIN 912 6 0
 30 3010580 ALLEN SCREW M12X50 8.8 ZN DIN 912 2 0
 31 3010604 ALLEN SCREW M12X20 8.8 DIN 912 8 0
 32 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 10 0
 33 3010297 ALLEN SCREW M10X12 8.8 ZN DIN 912 4 0
 34 3010447 HEW SCREW M8X100 8.8 ZN DIN 931 2 0
 35 3010072 HEW SCREW M8X50 8.8 ZN DIN 931 2 0
 36 3010190 ALLEN SCREW M8X16 10.9 DIN 7991 8 0
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02.12.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

B

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=4700  1-JATK
OUTER BOOM
90025143

 37 3020010 NUT M16 ZN DIN 985 6 0.03
 38 3030003 WASHER M10/11 ZN DIN 126 10 0
 39 3020005 NUT M12 ZN DIN 985 2 0.02
 40 3020001 NUT M8 ZN DIN 985 4 0.01
 41 3060092 SNAP RING AS 30X2 ZN DIN 471 2 0
 42 3060019 SNAP RING 30 DIN 472 2 0
 43 3050003 GREASE NIPPLE M8X1,25 DIN 71412 1 0
 44 3090917 CONNECTOR (STRAIGHT)26-040010810 R 1/2" -7/8"JIC 9 0.11
 45 3090654 CONNECTOR 1010-10-10 1 0.09
 46 3110042 USIT-SEAL R-08 R 1/2" 9 0.01
100 3132972 HYDRAULIC HOSE A50005-10-08/241X-08/500200-10-08/L=2200 4 0
101 3132973 HYDRAULIC HOSE 500200-10-08/241T-08/500200-10-08/L=1100 4
102 3133073 HYDRAULIC HOSE 500200-10-08/241T-08/A50064-10-08/L=1100 2
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025214
OUTER BOOM
L=4835  / 6-HOSES

D
21.12.2011

  1 90025215 OUTER BOOM L=2385 1 177.54
  2 90025218 EXTENSION 1 L=1990 1 81.53
  3 90025221 EXTENSION 2 L=1710 1 64.41
  4 28892001 EXTENSION CYLINDER 70/40X1100 1 34.27
  5 90021531 RACK  HITS 1 6.75
  6 90025224 PIPE L=960 6 0.8
  7 90025288 CHAIN 3X4  ( 59 LENKKIÄ )  KOK 1 1.51
  8 90025290 CHAIN 3X4  ( 69 LENKKIÄ )  KOK 1 1.51
  9 90023019 AXLE 40-203 1 1.94
 10 90023021 AXLE 40-88 1 0.82
 11 90023024 AXLE 30-203 1 1.07
 12 90025729 FASTENER L=224  HITS ZN 1 0.61
 13 90018765 AXLE 30-304 1 1.68
 14 90019106 COVER 2 0.37
 15 90023027 CONNECTOR R 3/8" 6 0.31
 16 90019118 FASTENER R / JIC 2 0.14
 17 90021697 WHEEL R1", 3X4, D90 2 1.96
 18 90017520 NUT M20-30 2 0.09
 19 90016090 FASTENER 8 0.35
 20 90020556 FASTENER L-180 1 1.18
 21 90023050 FASTENER 1 0.77
 22 90010345 HOLDER 4 0.03
 23 90020561 GLIDE PAD 120X190 1 0.31
 24 90014887 GLIDE PAD 120X155 1 0.24
 25 90020563 GLIDE PAD 70X180 1 0.17
 26 90023052 GLIDE PAD 12X50X155 1 0.08
 27 90020562 GLIDE PAD 120X100 2 0.17
 28 90014768 GLIDE PAD 12 X 90 X 120 2 0.15
 29 90011001 GLIDE PAD D=55-19/7 16 0.03
 30 90023054 ROLL 2 0.78
 31 90024481 SLEEVE 40/31-48 1 0.02
 32 90023238 PLATE 1 1.09
 33 90023239 PLATE 1 0.43
 34 90020566 PLATE 119X190 1 0.18
 35 90017085 PLATE 119X155 1 0.13
 36 90020567 PLATE 80X180 1 0.11
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025214
OUTER BOOM
L=4835  / 6-HOSES

D
21.12.2011

 37 90023240 PLATE 60 X 155 1 0.07
 38 21039422 SHIM 1XD=55 1 0.01
 39 90013744 FASTENER 2 0.32
 40 90013489 RUBBER 5X40X220 2 0.06
 41 3100225 BUSHING WB 802 6030 2 0.11
 42 3100188 BUSHING WB 802 4050 2 0.1
 43 3060100 SNAP RING AS 40X2.5 ZN DIN 471 2 0
 44 3060091 SNAP RING AS 35X2.5 ZN DIN 471 2 0.01
 45 3060092 SNAP RING AS 30X2 ZN DIN 471 3 0
 46 3050003 GREASE NIPPLE M8X1,25 DIN 71412 4 0
 47 3010301 ALLEN SCREW M16X50 12.9 DIN 912 4 0
 48 3010700 ALLEN SCREW M16X30 8.8 ZN DIN 912 8 0
 49 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 18 0
 50 3010898 ALLEN SCREW M10X16 8.8 ZN DIN 912 1 0
 51 3010297 ALLEN SCREW M10X12 8.8 ZN DIN 912 2 0
 52 3010328 HEW SCREW M8X90 8.8 ZN DIN 931 8 0
 53 3010072 HEW SCREW M8X50 8.8 ZN DIN 931 2 0
 54 3010190 ALLEN SCREW M8X16 10.9 DIN 7991 16 0
 55 3020032 NUT M20 ZN DIN 934/8 2 0
 56 3020010 NUT M16 ZN DIN 985 8 0.03
 57 3020001 NUT M8 ZN DIN 985 10 0.01
 58 3030003 WASHER M10/11 ZN DIN 126 6 0
 59 90010443 RUBBER 5X55-40 6 0.01
 60 90010442 FASTENER LT4X30-72 ZN 6 0.07
 61 3090952 CONNECTOR 29-1030-08-08 6 0.11
 62 3090289 CONNECTOR 29-6010-08-10 2 0.11
 63 3090630 CONNECTOR (ANGLE) 6310-06-08 6 0.1
 64 3090604 CONNECTOR 6010-06-08 6 0.07
 65 3090907 CONNECTOR 1010-08-10 6 0.1
 66 3300150 SPRING 40X20.4X2.5 SF-TAF DIN 2093 16 0
100 3133105 HYDRAULIC HOSE A50005-08-06/241T-06/A50005-08-06/L=550 6
101 3132998 HYDRAULIC HOSE 500200-10-08/241T-08/500200-10-08/L=1000 6
102 3133073 HYDRAULIC HOSE 500200-10-08/241T-08/A50064-10-08/L=1100 2
103 3133106 HYDRAULIC HOSE A50005-08-06/241T-06/A50005-08-06/L=3130 6 0
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025077
OUTER BOOM
L=5995

C
04.11.2011

  1 90025053 OUTER BOOM L=2845 1 195.4
  2 90025063 EXTENSION 1  HITS 1 97.17
  3 90025069 EXTENSION L=2170 1 76.23
  4 28658001 CYLINDER 70/40X1450 1 40.35
  5 90021531 RACK  HITS 1 6.75
  6 90021148 PIPE L=1420 4 1.12
  7 90021171 CHAIN 3X4  (77 LENKKIÄ ) 1 1.51
  8 90021172 CHAIN 3X4  (87 LENKKIÄ ) 1 1.51
  9 90023019 AXLE 40-203 1 1.94
 10 90023021 AXLE 40-88 1 0.82
 11 90023024 AXLE 30-203 1 1.07
 12 90025729 FASTENER L=224  HITS ZN 2 0.61
 13 90018765 AXLE 30-304 1 1.68
 14 90019106 COVER 2 0.37
 15 90023027 CONNECTOR R 3/8" 4 0.31
 16 90019118 FASTENER R / JIC 2 0.14
 17 90021697 WHEEL R1", 3X4, D90 2 1.96
 18 90017520 NUT M20-30 2 0.09
 19 90016090 FASTENER 8 0.35
 20 90020556 FASTENER L-180 1 1.18
 21 90023050 FASTENER 1 0.77
 22 90010345 HOLDER 4 0.03
 23 90020561 GLIDE PAD 120X190 1 0.31
 24 90014887 GLIDE PAD 120X155 1 0.24
 25 90020563 GLIDE PAD 70X180 1 0.17
 26 90023052 GLIDE PAD 12X50X155 1 0.08
 27 90020562 GLIDE PAD 120X100 2 0.17
 28 90014768 GLIDE PAD 12 X 90 X 120 2 0.15
 29 90011001 GLIDE PAD D=55-19/7 16 0.03
 30 90023054 ROLL 2 0.78
 31 90024481 SLEEVE 40/31-48 1 0.02
 32 90023238 PLATE 1 1.09
 33 90023239 PLATE 1 0.43
 34 90020566 PLATE 119X190 1 0.18
 35 90017085 PLATE 119X155 1 0.13
 36 90020567 PLATE 80X180 1 0.11
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025077
OUTER BOOM
L=5995

C
04.11.2011

 37 90023240 PLATE 60 X 155 1 0.07
 38 21039422 SHIM 1XD=55 1 0.01
 39 90021958 FASTENER 4X30-215 2 0.2
 40 90021961 RUBBER 5X40-190 2 0.05
 41 3100225 BUSHING WB 802 6030 2 0.11
 42 3100188 BUSHING WB 802 4050 2 0.1
 43 3060100 SNAP RING AS 40X2.5 ZN DIN 471 2 0
 44 3060091 SNAP RING AS 35X2.5 ZN DIN 471 2 0.01
 45 3060092 SNAP RING AS 30X2 ZN DIN 471 3 0
 46 3050003 GREASE NIPPLE M8X1,25 DIN 71412 4 0
 47 3010301 ALLEN SCREW M16X50 12.9 DIN 912 4 0
 48 3010700 ALLEN SCREW M16X30 8.8 ZN DIN 912 8 0
 49 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 16 0
 50 3010297 ALLEN SCREW M10X12 8.8 ZN DIN 912 4 0
 51 3010328 HEW SCREW M8X90 8.8 ZN DIN 931 8 0
 52 3010072 HEW SCREW M8X50 8.8 ZN DIN 931 2 0
 53 3010190 ALLEN SCREW M8X16 10.9 DIN 7991 16 0
 54 3020032 NUT M20 ZN DIN 934/8 2 0
 55 3020010 NUT M16 ZN DIN 985 8 0.03
 56 3020001 NUT M8 ZN DIN 985 10 0.01
 57 3030003 WASHER M10/11 ZN DIN 126 6 0
 58 90010443 RUBBER 5X55-40 6 0.01
 59 90010442 FASTENER LT4X30-72 ZN 6 0.07
 60 3090952 CONNECTOR 29-1030-08-08 4 0.11
 61 3090289 CONNECTOR 29-6010-08-10 2 0.11
 62 3090604 CONNECTOR 6010-06-08 4 0.07
 63 3090630 CONNECTOR (ANGLE) 6310-06-08 4 0.1
 64 3300150 SPRING 40X20.4X2.5 SF-TAF DIN 2093 16 0
 65 3010898 ALLEN SCREW M10X16 8.8 ZN DIN 912 1 0
100 3132997 HYDRAULIC HOSE A50005-08-08/241T-08/500200-10-08/L=600 4
101 3132998 HYDRAULIC HOSE 500200-10-08/241T-08/500200-10-08/L=1000 4
102 3133073 HYDRAULIC HOSE 500200-10-08/241T-08/A50064-10-08/L=1100 2
103 3133538 HYDRAULIC HOSE A50005-08-06/241T-06/A50005-08-06/L=4050 4 0
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04.11.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

B

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=5995
OUTER BOOM
90025077

102 3133073 HYDRAULIC HOSE 500200-10-08/241T-08/A50064-10-08/L=1100 2
103 3132999 HYDRAULIC HOSE A50005-10-08/261E-08/A50005-10-08/L=4050 2 0
104 3133000 HYDRAULIC HOSE A50005-08-06/261E-06/A50005-08-06/L=4050 2
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90024300
DRAW BAR
VAR

-
25.01.2011

  1 90024297 LINK HITS+KON 1 10.08
  2 3100380 BUSHING WB 802 9050 2 0.28
  3 3100226 BUSHING WB 802 8060 2 0.3
  4 3050003 GREASE NIPPLE M8X1,25 DIN 71412 6 0
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11.01.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

3X4  ( 59 LENKKIÄ )  KOK
CHAIN
90025288

  1 90021136 TENSIONER R 1" 1 0.57
  2 3190185 CHAIN LH1634, DIN8152, R 1"  L=1499   59 LENKKIÄ 1 0.33
  3 90021137 CONNECTOR R 1" 1 0.53
  4 3190184 PIN LIITINTAPPI  D=9,53-43,7 KETJULLE BL834 2 0.02
  5 3040060 COTTER PIN 3,2X20 ZN DIN 94 4 0
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11.01.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

3X4  ( 69 LENKKIÄ )  KOK
CHAIN
90025290

  1 90021136 TENSIONER R 1" 1 0.57
  2 3190186 CHAIN LH1634, DIN8152, R 1"  L=1753  69 LENKKIÄ 1 0.33
  3 90021137 CONNECTOR R 1" 1 0.53
  4 3190184 PIN LIITINTAPPI  D=9,53-43,7 KETJULLE BL834 2 0.02
  5 3040060 COTTER PIN 3,2X20 ZN DIN 94 4 0
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17.11.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

A

WeightItem code

Title
Specification

Nto

SPARE PART LIST

140 / 90 X 970  VAR
CYLINDER
90025098

  1 28890001 CYLINDER 140/90X970 1 111.96
  2 3110130 USIT-SEAL R-12 R 3/4" 4 0.01
  3 3090185 CONNECTOR (STRAIGHT)04000-12 1 0.14
  4 3120235 CHECK VALVE 1 1.24
  5 3090216 CONNECTOR (STRAIGHT)04010-12-12 1 0.19
  6 3090918 CONNECTOR (STRAIGHT)R 3/4" -1 1/16" JIC 26-04001-12-12 2 0.16
  7 90021460 COVER 2114Z/ 2117Z  NOSTOSYL. 1 17.15
  8 21038406 GLIDE PAD 35/25-16 5 0.01
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16.11.2011
Item code

SpecificationTitle

Revision
Date

Pos Pc

A

WeightItem code

Title
Specification

Nto

SPARE PART LIST

100/70X880  VAR
CYLINDER
90025092

  1 28941001 CYLINDER 100/70X880 1 69.94
  2 90025093 HYDRAULIC PIPE L=935  KOK 1 0.79
  3 90021152 COVER HITS+KON 1 8.01
  4 90021156 FASTENER HITS 1 0.8
  5 90023630 GLIDE PAD 12.5/45X30 4 0.04
  6 3110042 USIT-SEAL R-08 R 1/2" 4 0.01
  7 3090917 CONNECTOR (STRAIGHT)26-040010810 R 1/2" -7/8"JIC 4 0.11
  8 3010442 HEW SCREW M12X25 8.8 ZN DIN 933 4 0
  9 3050003 GREASE NIPPLE M8X1,25 DIN 71412 1 0
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14.09.2006
Item code

SpecificationTitle

Revision
Date

Pos Pc

A

WeightItem code

Title
Specification

Nto

SPARE PART LIST

50/30 X 1650
CYLINDER
90021354

  1 28791001 CYLINDER 50/30X1650 1 27
  2 90025971 PIPE JATK.SYL. 50/30 X 1650 1 1.35
  3 3090291 FASTENER 2 0.11
  4 3010288 ALLEN SCREW M6X25 8.8 ZN DIN 912 2 0
  5 3090928 FASTENER 1 0.22
  6 3090917 CONNECTOR (STRAIGHT)26-040010810 R 1/2" -7/8"JIC 1 0.11
  7 3110042 USIT-SEAL R-08 R 1/2" 1 0.01
  8 3090929 TENSIONER 1

3.1.2013  14:32     Page 2/2
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025869
STABILIZER
100/80X500 LEFT ( ADJUSTABLE FOOT )

-
13.11.2012

  1 28933001 CYLINDER 100/80X500 1 64.79
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133257 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=570/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025868
STABILIZER
100/80X500 RIGHT ( ADJUSTABLE FOOT )

-
13.11.2012

  1 28933001 CYLINDER 100/80X500 1 64.79
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133257 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=570/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025864
STABILIZER
100/80X500 RIGHT ( FIXED FOOT )

-
13.11.2012

  1 28932001 CYLINDER 100/80X500 1 61.2
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133257 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=570/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025865
STABILIZER
100/80X500 LEFT  ( FIXED FOOT )

-
13.11.2012

  1 28932001 CYLINDER 100/80X500 1 61.2
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133257 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=570/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025345
STABILIZER
100/80X600 RIGHT ( ADJUSTABLE FOOT )

-
08.02.2012

  1 28894001 CYLINDER 100/80X600 1 69.07
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133057 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=670/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025346
STABILIZER
100/80X600 LEFT ( ADJUSTABLE FOOT )

-
08.02.2012

  1 28894001 CYLINDER 100/80X600 1 69.07
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133057 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=670/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025719
STABILIZER
100/80X600 RIGHT ( FIXED FOOT )

-
06.09.2012

  1 28901001 CYLINDER 100/80X600 1 65.59
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133057 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=670/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025720
STABILIZER
100/80X600 LEFT  ( FIXED FOOT )

-
06.09.2012

  1 28901001 CYLINDER 100/80X600 1 65.59
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133057 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=670/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025721
STABILIZER
100/80X700 RIGHT ( FIXED FOOT )

-
06.09.2012

  1 28929001 CYLINDER 100/80X700 1 70
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133196 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=770/TEX 1
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Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90025722
STABILIZER
100/80X700 LEFT  ( FIXED FOOT )

-
06.09.2012

  1 28929001 CYLINDER 100/80X700 1 70
  2 90025017 SPINDLE 30/18-179 1 0.63
  3 90025018 SLEEVE 1 0.26
  4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
  5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
  6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
  7 3090901 CONNECTOR 6010-06-06 4 0.05
  8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133196 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=770/TEX 1
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L=1200  2114Z, 2117Z, 2024
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01.03.2012
Item code

SpecificationTitle

Revision
Date

Pos Pc

A

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=1200  WITH STABILIZER
FASTENING KIT
90025395

  1 90013054 WASHER M30-16 4 0.33
  2 90021010 FASTENER 4 10.38
  3 90022239 FASTENER 2 5.58
  4 90024052 SCREW M30X2-1200 12 6.06
  5 3020041 NUT M30X2 ZN DIN 985 12 0.24
  6 3020170 NUT M30X2 ZN DIN 934 24 0

26.10.2012  13:19     Page 2/2
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90024053

3

FASTENING  KIT    L = 1200

2

MOMENT  1200Nm  (122 kpm)

1

4

5

2

14.11.2012  12:15     Page 1/2

 
100



Item code

SpecificationTitle

Revision
Date

Pos Pc
Nto

WeightItem code

Title
Specification

SPARE PART LIST
90024053
FASTENING KIT
L=1200

A
15.11.2010

  1 90024052 SCREW M30X2-1200 8 6.06
  2 3020170 NUT M30X2 ZN DIN 934 16 0
  3 90014010 WASHER 60X60/31-10 8 0.22
  4 90013054 WASHER M30-16 8 0.28
  5 3020041 NUT M30X2 ZN DIN 985 8 0.24

14.11.2012  12:15     Page 2/2
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90026219
L=750  2114Z, 2117Z, 2024

1200Nm
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5.5.2014  11:58     Page 1/2       
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27.02.2013
Item code

SpecificationTitle

Revision
Date

Pos Pc

-

WeightItem code

Title
Specification

Nto

SPARE PART LIST

L=750   2114Z, 2117Z, 2024
FASTENING KIT
90026219

  1 90013054 WASHER M30-16 4 0.33
  2 90021010 FASTENER 4 10.38
  3 90022239 FASTENER 2 5.58
  4 90022238 SCREW M30X2-750 12 3.87
  5 3020041 NUT M30X2 ZN DIN 985 12 0.24
  6 3020170 NUT M30X2 ZN DIN 934 24 0

5.5.2014  11:58     Page 2/2       
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